Item #1002 665 203

Model #FSC17008

Improved Version

USE AND CARE GUIDE

11 FT. X 11 FT. GAZEBO

R\
N
SN

N
.

%

&R

N
N/
>
%S
2R

[/
K
20!
5
5
5
5
N/
>
S
K
SRR
RS
el
o
%
A
boSe
%
0%
S
X
<
R
>
%
XX
\’A

]

<
%
<
K
[
o
%
>
<%
X
5
2
0
o

V’v
25
282
25
%
2‘ JAVAN
RIS
SRIIRLRLIEIIRLRLRS]
IR 5 K
SERIRRLLKIKS %
SRIRLRILRIRILRSS
LIRSS
20202020503 026262622
v‘v
28
&5
o
%5
3
be%
RN
S
R
‘V
5
&
N

5
5
"
&
{
“
%
20
N\
R

X
o2
RS
%5
S
¥
A‘
>
X
X
<
oK
<
5
5>
K5
o
XX
2
2%
000,
RS
X
0
e
KX
%
v’v
2
5
2%
&S
2N
5
e
o2

e

5

Pelede

SKp /200
SSIRIRIRIIRRKS
RTINS
SERIRRLRLERIRLLIES
D200 20202020262 %%
SIIIRIEIRIIIIRS
D0%020 20262626 26% Yo%

R

KRR

&%
3
9%

3
S5
ZRLES

5
SRR

’ =
RS ’0’0‘0‘0:0’0:0‘1 R

K
5
&
£55
RS
2%
X

/e

”
1/
o
‘
P
S
>
0:0
X5
3
5
v’v
55
55
5
%
%
%
"
%

&
SRS
e/ %%
0%
L8

%

oo
ote!

T

‘VV
X
7
SIS
9K
D
R3S
£S5
J ‘: X
SIRRRSS
S
RS
3L
XX
>
S
Xx’
S
SRR

>
5
e
ol
o
el
%%
0307038
<J
<
4
%
o
QD
%
A’
N/
>
&S

l/
>
/0
"
3RS
N/ v’v N/
SRRRKI
X5
X >
N/
>
S
R
N
o
O
R
A’

A

X5
LRL
SR
%0 %%
N/
>
5
&
2

[>
O
£
KR
KR
2R

e

9

<%
26%6%
OO
K5
ol
35
&S
y D

X
3
2355
SRR
S
%o
N/

20
0%
Dede/%%%
X

<

5
:o
0!
LK,

%%

’V
%
2R

R
%
SERSIRKS
%
S
N/
::0
X

SRS

KK
>
PR
S

>

&%
SRS

%
120203

5
2!
%%
0
KL
LS
Sole2e%

KR

Questions, problems, missing parts? Before returning to the store,
call Hampton Bay Customer Service
8 a.m. - 7 p.m., EST, Monday — Friday, 9 a.m. — 6 p.m., EST, Saturday
1-855-HD-HAMPTON

HAMPTONBAY.COM

THANK YOU
We appreciate the trust and confidence you have placed in Hampton Bay through the purchase of this gazebo. We strive to continually create
quality products designed to enhance your home. Visit us online to see our full line of products available for your home improvement needs.
Thank you for choosing Hampton Bay!



Table of Contents

TableofContents ..............ccoiiiiiiiiiiiininnnns 2 Assembly. . ........cccii i i e 6
Safety Information ............. ..o 2 CareandCleaning ............cvvviinnnvrnnnnnnnnns 15
Warranty ........oiii i i i e 2
Pre-Assembly .........ccoviiiiiiii it iiai i 3

Planning Assembly. ............ ... 3

HardwareIncluded. . ........... ...t 3

Package Contents ................ccoiviiiiinnn .. 4

Safety Information |

Please read and understand all instructions before you begin this

assembly. WARNING: Do not leave the gazebo where there is a risk

of high wind, as possible damage will occur to the structure.
o This assembly requires at least two to three people.

o Some parts may contain sharp edges. Wear protective gloves. o .
WARNING: This unit is heavy! Do not assemble this item

o When assembling and using this product, basic safety alone.

precautions should always be followed to reduce the risk of
personal injury and damage to equipment.

WARNING: KEEP ALL FLAME AND HEAT SOURCES AWAY
FROM THIS TENT FABRIC. This tent meets the flammability
requirements of CPAI-84. The fabric may burn if left in
continuous contact with any flame source. The application
of any foreign substance to the tent fabric may render the
flame-resistant properties ineffective.

> B P

CAUTION: Do not climb on top of the gazebo. Falling off
the gazebo can result in serious injury, possibly even death.

>

Warranty |

WHAT IS COVERED

This limited warranty is extended to the original purchaser and applies to defects in materials and workmanship of your item provided the
item is maintained with care and used only for personal, residential purposes. The item is warranted to be free from defects in material or
workmanship for a period of 2 years.

WHAT IS NOT COVERED

We do not reimburse for transportation of delivery costs, or compensate the individual or any outside party for assembling or disassembling
the product.

Contact the Customer Service Team at 1-855-HD-HAMPTON or visit www.HAMPTONBAY.com.




Pre-Assembly

PLANNING ASSEMBLY

Before beginning assembly of this product, make sure all parts are present. Compare parts with the Hardware Included and Package
Contents lists. If any part is missing or damaged, do not attempt to assemble the product. Contact customer service for replacement parts.

TOOLS REQUIRED (NOT INCLUDED)

Safety Goggles Safety Hat Gloves Step Ladder Phillips Screwdriver
HARDWARE INCLUDED
@ NOTE: Hardware not shown to actual size.
&
—FF —~GG ——HH
Part | Description Quantity Part | Description Quantity
AA M6x35 bolt 24 EE M6 nut 16
BB M6x15 bolt 184 FF Hex wrench 2
CC M5x15 screw 8 GG Ground stake 16
DD M6x30 bolt 16 HH Screwdriver 1
3 HAMPTONBAY.COM

Please contact 1-855-HD-HAMPTON for further assistance.



Pre-Assembly (continued)

PACKAGE CONTENTS

vvvvv

A D
<X
000,000
ettt
o
i o o o o o AN
—H — | —J
| ] 1
ya ° o i
n ~4
—K —L — M
Part | Description Quantity Part Description Quantity
A Post 4 H Lower slide rail 4
B Wall screen 4 | Lower slide rail 4
C Wall screen 4 J Upper rail track 4
D Sliding door 4 K Upper rail track 4
E Sliding door 4 L Inner connector 4
F Support bar 4 M Lower track connector 4
G Support bar 4 N Top center connector 1




Pre-Assembly (continued)

PACKAGE CONTENTS (CONTINUED)

Iy { °
B |
i o)
o)
—0 —P —Q —R
o)
—S
Part | Description Quantity Part Description Quantity
0 Upper corner bar 4 U Door bolt 8
P Lower corner bar 4 v Track wheel 16
Q Middle bar 4 w Large canopy 1
R Roof finishing bar 8 X Small canopy 1
S Corner connector 4 Y Screen connector 8
T Door knob 8
HAMPTONBAY.COM

Please contact 1-855-HD-HAMPTON for further assistance.



Assembly

1 Assembling the wall screens

o Position a wall screen (B) to the right side of a post :;:,; ~—
(A) and a wall screen (C) to the left side of the post (A). Rote%a oo | A
Secure the wall C and B) to the post S o TS
ecure the wall screens (C and B) to the pos S <) [k AA
. — Vs |l ¢
(A) using M6x35 bolts (AA). - PORRONIOTIINsOnss || K0gecs
— “0’0’0’0‘0’0,’4’0’01 02030000 %00 %%
R t for th . I B and C) and posts (A Z 020202020%62050%0° (1| 56%0%6%6%6% % %%
o Repeat for the remaining wall screens (B and C) and posts (A). > SO0 007900001 (|| 05920300°9050295
020202076 2020%0%Y /] 2626262026 %%%¢
D220 Te 02020505 | 020202020 %%6%%2.
R ITON [| Sosessieomel
SE000 || Sgeosces>
. - X X BRI 2
NOTE: Ensure the horizontal supports on the screens (B ‘z,:,:,:,:,:,:,:,;,‘. 6’3‘:’:’:‘:‘:‘:’:‘
; 2020202020 20000000Y 1] 0e%e%e%e%e%e%e%6%
and C) go on the outside of the gazebo. ‘ z,:,:,:,:ooo,:,: 3‘:’"?0:0:0:03
PRKK SIS SRBAXSKN B
PSS RS
0202020500020 2020% 1| 6%0%e%6 %0200 202!
0202020200020 20 20 1| 0%6%6%6%0 20202020
SO0 20002020 || 626202650 0 0e 22~
C PSRRI ARSI ELS]
LRI T | & mg0ey
RBBETNS || ZTe !
RSBRRKSMNIRLIRRRRLKS]
B2 L0TR02050%0%07 || SxeSereteresereds!
0220202020 %0%0%0 4 [ 62020262 %% %%
PRI AIIRLRRLRIRA
ooonﬁ‘:’%@‘ PR @3S
S EIMRSSREILER
20020205 [ 6202026202020 %%
JoSrsoteds || eseseseseterete
L 202020% || Se%eSe2a
1002028, || Re5e%s*
%2 (|| ‘o2

(e

2 Assembling the lower slide rails

o Connect a lower slide rail (I) and a lower slide rail
(H) onto a lower track connector (M) until the slide
rails (I and H) meet in the center of the lower track
connector (M).

o Connect the slide rails (I and H) to the lower track
connector (M) using M6x15 bolts (BB), ensuring
the center hole on the slide rails (I and H) is
exposed.

o Repeat for the remaining slide rails (I and H) and
lower track connectors (M).




Assembly (continued)

3 Attaching the lower slide rails

o Position the lower slide rail assemblies (H and 1) along the bottom perimeter of the gazebo assembly.

o Position two nuts (EE) into each left lower slide rail (H) and right lower slide rail (1), as shown.

o Secure the lower slide rail assemblies (H and 1) to the bottom corners of the screens (B and C) using M6x30 bolts (DD), ensuring
the bolts (DD) go through the screens (B and C) and into the nuts (EE) placed in the slide rail assemblies (H and I).

2
SN
oSole%
253555
XD
XX
55
XA
0’0.”/

>
%%
2
’V
L
bod%
KL
L
KL

>

0 PERERSS
9008 [9Sesesetese
SRS
0SSR
OSOS0S:  ISOoOsesese
PRose Iseseseseseset
B oS
9008 [909%esesese
4 IROTIE [9Seseseteses
£ RO0SH  sesesesese
e ROes [esesesesesecs I
s IROOSH  [9Seseseseses
=<l SSes eseseseseses
T — 9008 [9sesesesese
RS seete (50 PR
[0SR X PPRLLLND
KRR A i
RSRRILR "
JSRRIBES
RILKIKLS /
Brscess I
SIS
RSesesesetes 2
Kssseseceses
ORIRESS
IRSLLLKE
s
retoteo
ROeseseseses
XK
SSSEE
A0
H %

DD

H/

EE

HAMPTONBAY.COM
Please contact 1-855-HD-HAMPTON for further assistance.



Assembly (continued)

the support bars

4 Assembling

S
[«b]
[
£
o
<
o
e
=
o
2
S
c
S
[~]
=]
=
[=]
[=%
[=%
=
w
<
k=]
o
«
=
(1
T
p
[+~
=]
=
o
[=%
[=%
=
wn
(3~
[<5)
h=
[72]
O

S
[<5]
o
=
[«b)
=
=]
Y—
o
S
[<5]
—
=
<53
o
[<b]
=
=]
=
4
[<b]
[<E]
S
>
[<b]
K=
=]
-
o
=
—_
-]
=
S
[=]
-
[&]
[<5]
o
o
o
o

—_
-]
=
—
[=]
-—
[&]
[<5]
c
c
o
o

o Secure the support bars (F and G) onto the inner connector

(L) using M6x15 bolts (BB). Ensure the center hole of the

support bar assembly is exposed, as shown.

and

)

o Repeat for the remaining support bars (F and G

inner connectors (L).

5 Attaching the wall screens to the support bars

o Connect a support bar assembly (F and G) to the top of a wall screen assembly (B and C) using two screen connectors (Y) and six

bolts M6x15 bolts (BB). Repeat for the other three support bar assemblies (F and G) and screen assemblies (B and C).

o Connect the support bars (G and F) to the post (A) using four M6x15 bolts (BB) at each corner.

LRI IRCHK AKX K KN
B 020 N 0202020200200
RIEILELEIRAIEERKLKIN
SIS

00000000040‘0‘0“‘04““4@
< NEIKY i
000%00/00000009
.‘.A5’6’&0"0&%&%’&0"@"’@0&0@'&\

SO O ORI eTeTe,
NN
0200002000 002200000 %% 0%,

RS IREKILEIEREIEKKRKY
R RIRRIEERIL K]
RRRELIRILLKY

NEZ

, XK
% [135056505

IR RRIINKA
| SRR
S
RNy [ ESSSS NSNS ISSESS
SRR RIS
&&&&&&qqqqxﬁﬁxx&&\\

Q5L
J02050%0%020 50 %2020 0% 20 0 % %0%0
LSRRI

\

N VAVAVANANAVANANANAVANAANANAS |

NN
/N
LRI
N

N\

N\

LSS “‘~‘<‘<‘.V‘“¢‘< 4
9505050505y oSeSeselesy adesetes
KRTRLLLRAIRKIKK
[ RIRIIRRLLLILIRS
IR RRIIRIEIXK
%5 15059505950
S SIRR
oS 55
% a2

AL
»WW oo
N PRIISKIIRIILS,
S e S s
/O/OA /0e% < N‘NONQOQQ 1 0"00000&

KKK IOSIRELXLARKRKK

B:iix40




o Attach a corner connector (S) to each top corner of the gazebo assembly using two screws (CC). Tighten with the screwdriver (GG).

Assembly (continued)
6 Attaching the corner connectors

TOTITIN SOTRTITIRNIT
SORKLLLLIRKILLN
CRSOREISRRAIRE
toletetoieletoloto nletoletnt. §
SOOI |
20%0%0000:0:0:0:007 |
a9 0000947 |
NG

/
/
/

QAN
LR
,,,.,Q_\aawmwo»o»owowowowowowowowowowowowovz

]
LKA X AKX KKK AKX
200020000 0202020202 2022 %%
RIS
ooy Sa e Satew totetosete

XX X X X XX X X X X XX X XX XX

D OZOSOOTOT OO OO0
ot etasocesn o teted:
RRIRRRRLLLKRRRLL

HAMPTONBAY.COM

Please contact 1-855-HD-HAMPTON for further assistance.

CCEX8




Assembly (continued)

7 Preparing the sliding doors

o Attach two track wheels (V) to each sliding door (D and E) using M6x15 bolts (BB).
o Attach a door bolt (U) to a door knob (T) on each sliding door (D and E).

NOTE: Ensure the horizontal supports on the screens (B
and C) go on the outside of the gazebo.

’V’V’v” '
SRR
[SEEIET

’v
5
%

N

3
%
35

P

%S
SR
[

SR
3]

v’v
35
0
25

%
SLRKS

13
|

10



Assembly (continued)

O

Attaching the upper rail tracks
to the doors

Slide a upper rail track (J) onto the top of a sliding
door (D) and a right upper rail track (K) onto the top
of a sliding door (E). Ensure the upper rail tracks

(J and K) slide smoothly over the rollers on the tops
of the doors (D and E).

x4

Installing the sliding
doors

Position a set of sliding doors

(D and E) into the bottom track of
the gazebo assembly (see callout
1 and 2). Secure the tops of the
doors (D and E) in place using
M6x15 bolts (BB). Ensure that
you can slide each door (D and E)
together until they lock into
place (see callout 3).

Repeat this step until all sets
of sliding doors (D and E) are
installed on each side of the

gazebo assembly.

IMPORTANT: When the
screens and doors are assembled /
accurately, the doors should B D
automatically lock together. If this
is not the case, please go back to
the previous steps and re-install
correctly.

BBG x24

x4

1 HAMPTONBAY.COM
Please contact 1-855-HD-HAMPTON for further assistance.



Assembly (continued)

1 0 Assembling the roof

o Connect a middle bar (Q) into every other connector on the top center connector (N) until the middle bars (Q) click into place.

o Connect an upper corner bar (0) into the remaining connectors on the top center connector (N) until the upper corner bars (0)
click into place.

o Slide a lower corner bar (P) onto the ends of each upper corner bar (0) until the lower corner bars (P) click into place.

x4 x4

12



Assembly (continued)

1 1 Preparing the top cover

o Place the large canopy (W) and small canopy (X) over the roof.
o Slide the roof finishing bars (R) into each corner of the large canopy (W).

13 HAMPTONBAY.COM
Please contact 1-855-HD-HAMPTON for further assistance.



Assembly (continued)

2 Attaching the top cover assembly onto the gazebo

o Place the top cover assembly onto the gazebo.

o Attach the roof assembly to the center and corner sections of the gazebo using M6x15 bolts (BB).

3%

55
220

3%

o
2%

3555
o

2%

5
o
5

R,
AT
5 Boess
TILEK
SELLEL
5 bo20) | 020%050%0%%
S TSIttt oteletetetete!

RS
35
35
X%
poos
%

%
RXS
Jossseses

Tetetetetetd!
> 7
35
55
9%,

35
5
%5

%%l
otelet/
S
betelel/
SIS
IS
LIRS
SILS
25
SIS
%S
NG
2y
&
b/

,
X
bl
<5

2
<5

S
v’ J
%
%
)

[
<
9%
%
&
o

%
55

,
0
gt
%5
Pe%
bt
2e%
35S
%
5
o
%5
gt
1%

RS
)55
XK
62030
LR
RS
ol
3K
p2e%e%
oS0
KKK
SRLRK
LK
03!
35
RS
5K
ode%e
DeSe%e%
XX
203
X
Y
o/
/o

207/
&
bo%e!
<A
S
%
<]
e
s
£
<>
[
—
£S5
b
53
5]
25
X
R
25
5
535
S
55
5K
2
"'
25

,V
S5
555
3R
XK
RS
RS
XK
o2
0
5
35
heos
<
009698
SRR
SRGSILSS
RIRRKS
TELRRK
RRRER
s
9298
"'
35
%
5
09505
oS
35S
35
35S

%
%
/%0%
(535
5
K55
ORIERRRIKS
026%6%
&

[

X

S
o
2

N

9

08
<

5

5

\Y

X
XK

I

<SOSR
3
555
35
%5
)
@
<A,
ok
RS
5
K35
h%
55
:
o
oS
o9
58
3%
25
O
%
S
09593
0
5
)
!
o
SRS
%5
S
VAYAY
&

%
555

29
5
5
X
i
&
3
%
tete)
>
25
2

>
02024
X
<
KR
0

<

>
35S
IXREXINK
A’
X

<
XS
25

[
(5
S

S

K

S
35
0%
=
55,
X
XN
v’v
53
KK

/8
KA,

’\
2032

P

,
p<>
2%
kS
9%
0%
L
38
255
9
35
SRR
3%
SR
%
K
XX
X
beSod/!
kS
SRR,
<7

£%0%%
%
25258585
XXX
NN
255
19595
IR
25855
55
0’04 s
e
XS
XK
==
5

%
R
'.'
2%
S
35S
&S
o203
be%e!
255
bo%e
o
5

%

<>
R
XS
S

Qada9ed
>
%

S

N
N

2
R3S
So%0sesets
[
slolede
2%

::
::
<X

‘%

%0
Dete%
""'

\

\'\'

BBE x8

14



Assembly (continued)

1 3 Completing the assembly

o Secure the large canopy (W) in place using M6x15 bolts (BB).

o Secure the gazebo to the ground using the ground stakes (GG).

RIS

KR RIS
KRR
odetelede

KK
KRR
&

S

&

&

&

X
&

&
:‘:A
SR
R
%

Qf
b/

0!
&

4
!

00
Q

q

BB

o

x32 GG

x16

o

Care and Cleaning

Ve

50
8K
X8
<,
KX
=
[
2
X
X
XS
5
255
N
RS
Pededede!

X

&
35
938
0%
&5
&S
&5
XX
TR
LR
LRLLIES
LRLRELIRLRKS
SRLSIRKS
SRRLRLIERLRILKKS
LRLHRS &
SRIRIRIRKKY
G RRAIRRRRKKS
SRR
FRLKEKS
069/ 'a99:9.99%3
XK
KR
2%
%
&S
o
ZRKS
LS
hede%

5
%
o%e,
KK
RSIR
IR
—
RS
JRKS
SRR
KRS
¢$
20
XXX
NN
X
LRLR
9S85
5
5
R
%

be%
20
&
&S
0%
&5
038
9%
&
5
0ad/ 08
[X
B
oS
(9
o
0
3
5
25

ANV

X

2
X
5
X
LRLS
S
SRS
e
e
XY
%
LKL

V
P35
S
L2508
J00K
FEX XXX
" "'
2%
K2

Ve
3555
203!

KX

RS

XS
LS

S
AR

2
b

b

g

I X
2

00,
3
XS

A G

N

SN
0626% 26278

Yo YaY
KX
XK
SRRKKKEIRK

N
3
%
5

'V
%
0%
3%
88

%

S
R
R

NS

A’A
X

o)
0,}

e

X /:
OO~
S X

8
100000¢
&

5

RS
S

SRR

QRS
K5
3

X

e

\

3 ’:;

< X XD
99, 0.0,

S

L

s
$¢
%

<J
[

Jp

X

[R5
v'v’?‘"' N
R

S
0’0

AP
‘,
P

K3
3RS
00 <]
SEKIRS
Do %%/ 2%

P

S
%
<oke

LS
&
Do

&

SO

S
&
2

o Clean gently with a sponge using environmentally-friendly soap and water solution. Do not use abrasive materials, such as wire
brushes, chemicals, cleansers or bleach. Do not use a pressure washer. Rinse well. Allow to air dry.

15

HAMPTONBAY.COM
Please contact 1-855-HD-HAMPTON for further assistance.



Questions, problems, missing parts? Before returning to the store,
call Hampton Bay Customer Service
8 a.m. — 7 p.m., EST, Monday - Friday, 9 a.m. — 6 p.m., EST, Saturday
1-855-HD-HAMPTON

HAMPTONBAY.COM

Retain this manual for future use.



	WHAT IS COVERED
	WHAT IS NOT COVERED

	Table of Contents
	Safety Information
	Warranty
	PLANNING Assembly
	Hardware Included

	Pre-Assembly
	Package Contents

	Pre-Assembly (continued)
	Pre-Assembly (continued)
	Assembly
	Assembly (continued) 
	Assembly (continued) 
	Assembly (continued)
	Assembly (continued)
	Assembly (continued)
	Care and Cleaning

